SPORTON LAB.

FCC RF Test Report

Report No. : FG062303A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

o
'y
Ref Level 30.00 d8m Offset 15.40 dg RBW 100 kHz
o Att 30d8  SWT 37.9 ys & VBW 300 kHz2  Mode Auto FFT
(@ 1Pk Max
mi[1] 18.66 dBm)|
o M1 1.71296900 GHz|
. e A e RGBS, 4.135864136 MHz
1 P J2
10 di
g,
/
0
| i
i / \
N W
20d i -
A~ ATV B VA NN
30 d8) -
-40
-50
-60
CF 1.7124 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 1.712969 GHz 18.66 dém
T1 1 1,7103321 GHz 10.13 dém Occ Bw 4.135864136 MHz
T2 1 1.7144679 GHz 11.51 d8m
~

J

Date: 7.JUL 2020 04:05:34

[

Middle Channel

ectrum =
Ref Level 30.00 dém  Offset 1540 d8  RBW 100 khz
fo_att 30de  SWT  37.0 s @ VBW 300 kHz Mode Auto FET
(@ 1Pk Max
[ mi[1] 19.95 dBm)|
. by 1.73172100 GHz
28 T A RO BV 4.145854146 MHz|
T3/ B
10 d va
/ %
0 X
i \
10d / -
J \A
e / \
20 o ~
JAVENSS \
-30
-40
S0
-60
CF 1.7326 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value 1 Y-value | _Function | Function Result |
ML 1 1.731721 GHz 19.95 dém
T1 1 1.7305321 GHz 10.07 dam Oce Bw 4,145854146 MHz
T2 1 1.7346779 GHz 10.71 dBm
~r

J

Date: 7.JUL. 2020 04:05:54

[

Highest Channel

o
o
Ref Level 30.00 dém  Offset 154008  RBW 100 kHz
o Att 30d8  SWT 37.9 ps @ VBW 300 kHz  Mode Auto FFT
(@ 17k Max
mi[1] 19.73 dBm)|
1.75166100 GHz|
20 A 7 3 2
P S | T Bpo e, 4.135864136 MHz|
14/ \
10 di
/
& /
/ \
/ !
~ =
-20d ,/ . 7
T R i
=36 daih
-40
S0
-60
CF 1.7526 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value L Y-value |__Function Function Result |
ML 1 1.751661 GHz 19,73 dém
T1 1 1.7505321 GHz 10.53 dém Occ Bw 4.135864136 MHz
T2 1 1.7546679 GHz 10.62 dBm
aie

J

Date: 7.JUL 2020 04:06:25

. e

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : APYHRO00287

Page Number 1 A19 of A30
Report Issued Date : Aug. 18, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG062303A

Conducted Band Edge

GSM850 (GSM)

Lowest Band Edge

Highest Band Edge

Spectrum ﬂg Spectrum uzl
Ref Level 20.60 dbm _ Offset 14.60 db Mode Auto Sweep Ref Level 29.60 dém  Offset 14.60 dB Mode Auto Sweep
SGL Count 50/50 SGL Count 50/50
@1 Max @1 Max
Limit ¢heck PABS _SPURIRIWE CHBEKABS PABS
20 dj,\nu BPURIOUS_LINE_ABS PABS . | 20 ng _$PURIOUS_)LINE_ABS PABS
10 di /' \ 10pd \
\ 0 fBm 1
- ﬂ \‘\ -10 dem
5_LINE_ABS._
II"I‘ 20 df ‘f\
} -30 di \
-40 dB
— i —
Y . M‘I W -50 dBm el _ :
Ladl A Ll .|
P -60 dBm—
Start 820.0 MHz 2003 pts Stop 824.5 MHz ] || Start 848.5 MHz 2003 pts Stop 855.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
820.000 MHz 823.000 MHz 100.000 kHz 822,97752 MHz -45.22 dém -32.22 dB 848.500 MHz 849,000 MHz 10,000 kHz 848.86477 MHz 21.95 dém ~13.05 dB
823.000 MHz 824.000 MHz 3.000 kHz 823,99701 MHz -14.14 dBm -1.14 d8 849,000 MHz 850,000 MHz 3,000 kHz 849.02295 MHz -16.11 dBm -3.11 dB
824.000 MHz 824.500 MHz 10.000 kHz 824,18513 MHz 23.41 dBm -11.59 dB 850.000 MHz 855,000 MHz 100,000 kHz 850.27722 MHz -45,58 dBm -32.58 dB
—
T - —
[ ) T Ready  WANMANARD W Pl )i J7 Ready T GHNNNNAND W 2
Date: 7.JUL.2020 02:19:09 Date: 7.JUL.2020 02:16:54
oo
Spectrum l ﬂg"-' Spectrum
Ref Level 29.60 dBm  Offset 14.60 d@ Mode Auto Sweep Ref Level 29.60 dém Offset 14.60 dB Mode Auto Sweep
SGL Count 50/50 SGL Count 50/50
@1 Max @1 Max
Limit ¢heck PABS _SPURIRIHE CHYEKABS PABS
20 d],mu BPURIOUS_LINE_ABS PABS o 20 ind _$PURIO LINE_ABS PABS
L #
/ \ 10fdB \
\\ 0 \
—— = s —r — Jll "\ -30 dBmy
/ 20 d \,'\
,[ -30d \
-40 dB
bk o i | ./ oty o A
|
-60 de: In m .
o 60 d m
Start 820.0 MHz 2003 pts Stop 824.5 MHz ] || Start 848.5 MHz 2003 pts Stop 855.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
820.000 MHz 823.000 MHz 100.000 kHz 822,72577 MHz -45.51 dém -32.51 d8 848,500 MHz 849,000 MHz 10,000 kHz 848.81088 MHz 22,26 dBm -12.74 dB
823.000 MHz 824.000 MHz 3.000 kHz 823,97904 MHz -17.07 dém -4.07 dB 840,000 MHz 850,000 MHz 3,000 kHz 849.02495 MHz -17.42 dBm -4.42 dB
824.000 MHz 824.500 MHz 10.000 kHz 824.22006 MHz 22.39 dBm -12.61 d8 850.000 MHz 855.000 MHz 100,000 kHz 850.28222 MHz -45,38 dBm -32.38 dB
-
v — —
( )i ] Ready UNNNNRNED WO |0 il ] Ready LLLCTLTLTIC ] 7
Date: 7.JUL.2020 02:39:29 Date: 7.JUL.2020 02:31:10
Sporton International (Kunshan) Inc. Page Number : A20 of A30
TEL : +86-512-57900158 Report Issued Date : Aug. 18, 2020
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : APYHROO00287



SPORTON LAB.

FCC RF Test Report

Report No. : FG062303A

GSM1900 (GSM)

Lowest Band Edge

Highest Band Edge

Spectrum nf Spectrum
Ref Level 30.40 dm  Offset 15.40 db Mode Auto Sweep Ref Level 30.40 dem  Offset 15.40 dB Mode Auto Sweep
SGL Count 50/50 SGL Count 50/50
@1 Max Max
Limit heck PAES | SPURIRINE CHBEKABS PARS
Line _$PURIOUS_) INE_ABS. PABS Line |$PURIOUS_LINE_ABS_ PABS
20 dbme = I INE_ABS W\_ 20d
wJ. \
LA \
I{ \ 1P dem—t
US_LINE_ABS_ J L‘ l
¥ 0 de. h
-30d
-40d
SIS FEem—— 'a ‘L s
-50 de
-60 de
Start 1.845 GHz 2503 pts Stop 1.8505 GHz Start 1.9095 GHz 2503 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
1.845 GHz 1.849 GHz 1.000 MHz 1.84893 GHz -38.17 dBm -25.17 dB 1.900 GHz 1.910 GHz 10,000 KHz 1.00087 GHz 21.54 dom ~13.46 0B
1.849 GHz 1.850 GHz 3.000 kHz 1.84998 GHz -21.21 dém -8.21 dB 1.910 GHz 1.011 GHz 3.000 kHz 1.91002 GHz 51.88 dbm “5.88 db
1.850 GHz 1.851 GHz 10.000 kHz 1.85027 GHz 22.98 dBm -12.02 dB 1.911 GHz 1.915 GHz 1.000 MHz 1.91101 GHz 237.76 dBm 24.76 dB
—
T " —
J{ ] Ready [T ] A\ )y ] Reoay (| ) y

Date: 7.JUL.2020 02:54:27

Date: 7.JUL.2020 02:50:26

GSM1900 (G

PRS class 8)

Lowest Band Edge

Highest Band Edge

Spectrum

Ref Level 30,40 dBm Offset 15.40 dg

SGL Count 50/50

Mode Auto Sweep

Spectrum

Ref Level 30.40 dBm  Offset 15.40 dg
SGL Count 50/50

Mode 4uto Sweep

(@1 Max @1 Max
Limit ¢heck PABS _SPURIRIE CHYEKABS _ PABS
Line _$PURIOUS_LINE_ABS PABS ine |$PURIOUS_LINE_ABS_| PABS
20 dB N 20 d| ‘
10d 10
A, £
0di ! \ 0 e
|
-10 di — —— — — —H -1p dem—yt
| SPURIOUS_LINE_ABS, J h
-20 di i 0 dBm:
30d 30 d
-40 de; -40 dB -
l "i ey —
50 di ! 50 d y
-60 d& - A
.«WMT" == Al
Start 1.845 GHz 2503 pts Stop 1.8505 GHz | ||| Start 1.9095 GHz 2503 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.845 GHz 1.849 GHz 1.000 MHz 1.84897 GHz -38.15 dém -25.15 d8 1.909 GHz 1.910 GHz 10,000 kHz 1.90982 GHz 22,05 dBm -12.95 dB
1.849 GHz 1.850 GHz 3.000 kHz 1,84998 GHz -21.25 dém -8.25 dB 1,910 GHz 1.911 GHz 3,000 kHz 1,91002 GHz -20.47 dém -7.47 d&
1.850 GHz 1.851 GHz 10.000 kHz 1.85019 GHz 21.50 dém -13.50 dB 1.911 GHz 1,915 GHz 1.000 MHz 1,91104 GHz -37.48 dBm -24.48 dB
— m——
T "w
il ] Ready [T ) | )i ] Ready [TTTTTTT P
Date: 7.JUL.2020 03:26:38 Date: 7.JUL.2020 03:21:37
Sporton International (Kunshan) Inc. Page Number 1 A21 of A30

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : APYHROO00287

Report Issued Date : Aug. 18, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. :

FGO062303A

WCDMA Band V (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

( ] o
Spectrum ? Spectrum A
Ref Level 29.60 dBm  Offset 14.60 d& Mode Auto Sweep RefLevel 29.60 dBm  Offset 14.60 dé Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit ¢heck PABS |_SPURIRWE CHBEKABS PABS
20 dline - SPURIOUS L INE_ABS PABS 20 dk ine _$PURIOUS_LINE_ABS_ PABS
10 des 10ds
od
/ \
A \ -19 d
LINE_ABS_ | — - / \ \
( | I l
AV 30 de Uf‘\/
=/ \ﬁ/ -40 di \/\r'\
,‘»"'
s0d ]
-60 d8
Start 820.0 MHz 2503 pts Stop 829.0 MHz Start 844.0 MHz 2503 pts Stop 855.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
820.000 MHz 823.000 MHz 100.000 kHz 822,97453 MHz -40.53 dém -27.53 d 844.000 MHz 849.000 MHz 100,000 kHz 845.74076 MHz 8.38 dBm -26.62 dB
823.000 MHz 824.000 MHz 50.000 kHz 823,84132 MHz -27.22 dém -14.22 dB 849,000 MHz 850,000 MHz 50,000 kHz 849.00100 MHz -27.53 dBm -14.53 dB
824.000 MHz 829.000 MHz 100.000 kHz 825,53097 MHz 8.31 dBm -26.69 dB 850.000 MHz 855,000 MHz 100,000 kHz 850.03746 MHz -37.57 dBm -24.57 dB
—
) Nig
{ )it J Ready T RNRNNNRY W il )y ] Ready T RNNNNNNRN W y
Date: 7.JUL.2020 03:38:31 Date: 7.JUL.2020 03:36:38
Lowest Band Edge Highest Band Edge
Spectrum o= ||| Spectrum e
Ref Level 30,40 dBm Offset 15.40 d@ Mode Auto Sweep Ref Level 30.40 dém Offset 15.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS _SPURIRIE CHYEKABS, PABS
Line _$PURIOUS_J INE_ABS _| PABS _Line _$PURIOUS_LINE_ABS | PABS
20 dBr 0
104d 10d
od / \ 0 dBgl
-10 dB [’ \ -10/ d Y
SPURIOUS_LINE_ABS
20 dB a = = P et ) \V d \
. / a\
40d -40 dB
-50 dBs sod
60 d -60 dB
Start 1.845 GHz 2503 pts Stop 1.855 GHz ) || Start 1.905 GHz 2503 pts Stop 1.915 GHz
|Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.845 GHz 1.849 GHz 1.000 MHz 1.84852 GHz -16.01 dém -3.01 dB 1.005 GHz 1.910 GHz 100,000 kHz 1.90673 GHz 8.99 dBm -26.01 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.84985 GHz -22.32 dBm -9.32.dB 1.910 GHz 1.911 GHz 50,000 kHz 1.91012 GHz -23.13 dBm -10.13 dB
1.850 GHz 1.855 GHz 100.000 kHz 1.85327 GHz 8.95 dém -26.05 d8 1.911 GHz 1,915 GHz 1,000 MHz 1,91112 GHz -16.49 dBm -3.49 dB
—
! - —
[ )i ] Ready [TTITTIII ) il )i J Ready UNHENNRNY W8 y
Date: 7.JUL.2020 03:53:19 Date: 7.JUL.2020 03:51:22
Sporton International (Kunshan) Inc. Page Number 1 A22 of A30
TEL : +86-512-57900158 Report Issued Date : Aug. 18, 2020
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : APYHROO00287



SPORTON LAB.

FCC RF Test Report

Report No. : FG062303A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

( ‘] o
Spectrum 523 Spectrum A
Ref Level 30,40 dBm Offset 15.40 d@ Mode Auto Sweep Ref Level 30.40 dém Offset 15.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck _SPURIRHE CHYEKABS PABS
Line _$PURIOUS_)LINE_ABS_| 20 dLiIH’ PURIOUS_LINE_ABS PABS
10 dB 10 dBn
d N
0 der va 0 /
| SPURIOUS_LINE_ABS_ / \ \
g d
e——
I naaagl N \[ - N [t
- -30 dem m
™ Ll Wb
-40d
s0d S0 d
60 dB -60 dB
Start 1.705 GHz 2503 pts Stop 1.715 GHz | [ 'Start 1.75 GHz 2503 pts Stop 1.76 GHz
[Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
1.705 GHz 1.709 GHz 1.000 MHz 1.70885 GHz -23.68 d8m -10.68 dB 1.750 GHz 1.755 GHz 100,000 kHz 1.75351 GHz 8.79 dém -26.21 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.70986 GHz -25.46 dBm -12.46 dB 1.755 GHz 1.756 GHz 50,000 kHz 1,75516 GHz -25,47 dBm -12.47 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71375 GHz 8.69 dBm -26.31 dB 1.756 GHz 1,760 GHz 1.000 MHz 1.75601 GHz -21.85 dBm -8.85 dB
—
T Nig -y
[ )i ] Ready [CTTTTTION ) 7| il ) Ready UNRRRNRNY &8 y
Date: 7.JUL.2020 04:16:23 Date: 7.JUL.2020 04:15:33
Sporton International (Kunshan) Inc. Page Number : A23 of A30

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : APYHROO00287

Report Issued Date : Aug. 18, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No.

: FG062303A

Conducted Spurious Emission

GSM850 (GSM)

GSM850 (GPRS class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 20.00 dém  Offset 14.60 di Mode Auto Sweep

Spectrum

Ref Level 20.00 dBm
SGL Count 10/10

Offset 14.60 db Mode Auto Sweep

Date: 7.JUL 2020 02:20:32

Date: 7.JUL 2020 02:39:41

SGL Count 10/10
(@1 Max (@1 Max
Limit Gheck PABS Limit Gheck PARS
10 dhifie_$PURIOUS LINE_ABS 10 dblRe_§PURIOUS LINE ABS PABS
0 0
[
304d
.50 d L
60 d 60 d
70d 70d
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low |  Rangeup | RBW | Frequency | PoweraAbs | ALimit | Range Low |  Rangeup | RBW | Frequency | PoweraAbs | ALimit |
30.000 MHz 620.000 MHz 1.000 MHz 276.15942 MHz -37.30 dém -24.30 dB 30.000 MHz 620.000 MHz 1.000 MHz 75.59970 MHz -37.32 dém -24.32 dB
855.000 MHz 1.000 GHz 1.000 MHz 961.41304 MHz -36.65 dém -23.65 d8 855.000 MHz 1.000 GHz 1.000 MHz 931.05072 MHz -36.98 dém -23.98 d8
1,000 GHz 3.000 GHz 1.000 MHz 1.64854 GHz -32,90 dem -19.90 de 1.000 GHz 3.000 GHz 1.000 MHz 1.64829 GHz -31.74 dém -18.74 d8
3,000 GHz 7.000 GHz 1,000 MHz 6.79328 GHz -32,47 dém -19.47 de 3,000 GHz 7.000 GHz 1,000 MHz 6.97975 GHz -32,00 deém -15.00 de
7.000 GHz 9.000 GHz 1.000 MHz 8.83964 GHz -34.92 dem -21.92 d8 7.000 GHz 9.000 GHz 1.000 MHz 8.41795 GHz -34.54 dBm -21.54 d8
] J ] J

Middle Channel

Middle Channel

Ref Level 20.00 dém  Offset 14.60 di Mode Auto Sweep

SGL Count 10/10

Spectrum

Ref Level 20.00 dBm
SGL Count 10/10

Offset 14.60 db Mode Auto Sweep

(@1 Max
Limit fheck PABS
10 dbife—$PURIOUS LINE ABS

(@1 Max
Limit fheck PABS
10 dhifie_$PURIOUS LINE_ABS PABS

Date: 7.JUL 2020 02:20:38

Date: 7.JUL 2020 02:39:48

50 dB
50 d 50 d
70d 70d
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | __PoweraAbs | ALimit | RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 620.000 MHz 1.000 MHz 200.75212 MHz -37.36 dem 24,36 dB 30.000 MHz 620.000 MHz 1.000 MHz 798.48326 MHz -37.49 dem
855.000 MHz 1.000 GHz 1.000 MHz 866.26812 MHz -36.15 dém -23.15 d8 855.000 MHz 1.000 GHz 1.000 MHz 922.50000 MHz -35.51 dém
1,000 GHz 3.000 GHz 1.000 MHz 1.67320 GHz -31.79 deém -18.79 de 1.000 GHz 3.000 GHz 1.000 MHz 1.67304 GHz -32.29 dém
3,000 GHz 7.000 GHz 1,000 MHz 6.28884 GHz -32,14 dém -15.14 de 3,000 GHz 7.000 GHz 1,000 MHz 6.38933 GHz -32.72 dém
7.000 GHz 9.000 GHz 1.000 MHz 7.38008 GHz -35.64 dem -22.64 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.91314 GHz -35.50 dem -22.50 dB
I J I J

Highest Channel

Highest Channel

= — =
A Spec D
Ref Level 20.00 dém Offset 14.60 dB Mode Auto Sweep Ref Level 20.00 dém Offset 14.60 dB Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max @1 Max
Limit ¢heck Limit ¢heck PAE!
10 hjpe $PURIOUS L INE _ABS 10 hjpe $PURIOUS L INE _ABS PAB!
0 0
o
50
-60 d -60 d
-70 d -70 d
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency |___Power Abs ALimit | RangeLow | Rangeup | RBW | Frequency | Ppowerabs | ALimit |
30.000 MHz 820.000 MHz 1.000 MHz 707.67866 MHz -36.54 dém -23.54 d8 30.000 MHz 820.000 MHz 1.000 MHz 394.60020 MHz -37.10 dém -24.10 d8
855.000 MHz 1.000 GHz 1.000 MHz 893.80435 MHz -36.38 dém -23.38 dB 855.000 MHz 1.000 GHz 1.000 MHz 970.97826 MHz -36.77 dém -23.77 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.57843 GHz -37.04 dém -24.04 de 1,000 GHz 3.000 GHz 1.000 MHz 1.69779 GHz -32.47 dém -19.47 de
3.000 GHz 7.000 GHz 1,000 MHz 6.70129 GHz -31,58 dém -18,58 de 3.000 GHz 7.000 GHz 1,000 MHz 6.97275 GHz -31,87 dém -18.87 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.60780 GHz -35.42 dém -22.42 d8 7.000 GHz 9.000 GHz 1.000 MHz 8.13148 GHz -35.16 dém -22.16 d8
il ) il ) [
Date: 7.JUL 2020 02:20:45 Date: 7.JUL 2020 0239:55
Sporton International (Kunshan) Inc. Page Number 1 A24 of A30
TEL : +86-512-57900158 Report Issued Date : Aug. 18, 2020
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : APYHROO00287




SPORTON LAB.

FCC RF Test Report

Report No. : FG062303A

GSM1900 (GSM)

GSM1900 (GPRS class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 20.00 dém  Offset 15.40 d@ Mode Auto Sweep

SGL Count 10/10

Spectrum

Ref Level 20.00 dém  Offset 15.40 d@
SGL Count 10/10

Mode Auto Sweep

(@1 Max

(@1 vax
Limit fheck PARS Limit fheck PARS
10 dbife—fPLRIOUS | INE ABS PABS 10 bipe_fPLRIOUS JINE ABs PARS
o 0
10 d
ZEUjl]-J: lLZhE AB

Date: 7.JUL 2020 02:54:45

-30
-50 di -
-60 d -60 d
70 70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | |__Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency |__Powerabs |  atimit |
30.000 MHz 1.000 GHz 1,000 MHz 766.10445 MHz -36.31 dém -23.31 de 30.000 MHz 1.000 GHz 1.000 MHz 612.43628 MHz -36.04 dém -23.04 d&
1.000 GHz 1.845 GHz 1.000 MHz 1.74386 GHz -37.00 dBm -24.00 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.50485 GHz -36.56 dBm -23.56 dB
1.915 GHz 3.000 GHz 1.000 MHz 2.23781 GHz -35.38 dém 38 dB 1.915 GHz 3.000 GHz 1.000 MHz 2.55785 GHz -35.77 dém -22.77 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91426 GHz -30.87 dém -17.87 de 3.000 GHz 7.000 GHz 1.000 MHz 6.67029 GHz -31.20 dém -18.20 de
7.000 GHz 13.600 GHz 1,000 MHz 13.51350 GHz -35.02 d8m -22.02 d8 7.000 GHz 13.600 GHz 1,000 MHz 11.18151 GHz -34.01 d8m -21.01 d8
13.600 GHz 19,100 GHz 1.000 MHz 18.25169 GHz -31.55 dém -18.55 d& 13.600 GHz 19,100 GHz 1.000 MHz 15.14991 GHz -32.33 dém -19.33 d8
I J I J

Date: 7.JUL 2020 03:26:55

Middle Channel

Middle Channel

Spectrum

Ref Level 20.00 dém  Offset 15.40 d@ Mode Auto Sweep

Spectrum

Ref Level 20.00 dém  Offset 15.40 d@ Mode Auto Sweep
SGL Count 10/10

Date: 7.JUL 2020 02:54:54

SGL Count 10/10
@1 Max @1 Max
Limit ¢heck PAES Limit ¢heck PAES
10 dbiRe—HPURIOUS } INE ARS PAES 10 dbiRe—HPURIOUS } INE ARS PARS
a a
10 d
SPUR
20
-30
50 d
60 d
70 70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | __PowerAbs |  atimit |
30.000 MHz 1.000 Gl 1.000 MHz 614.37531 MHz -36.72 dém -23.72 d& 30.000 MHz 1.000 GHz 1,000 MHz 977.45877 MHz -36.05 dém -23.05 de
1,000 GHz 1.845 GHz 1.000 MHz 1.72570 GHz -36.43 dBm 1,000 GHz 1.845 GHz 1.000 MHz 1.62604 GHz -35.93 dBm -22.93 dB
1.915 GHz 3.000 GHz 1.000 MHz 2.61698 GHz ~35.40 dém 1.915 GHz 3.000 GHz 1.000 MHz 2.98054 GHz ~35.48 dém -22.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.65279 GHz -31.01 dém 3.000 GHz 7.000 GHz 1.000 MHz 6.76978 GHz -30.96 dém -17.96 de
7.000 GHz 13,600 GHz 1,000 MHz 12.83988 GHz -34.72 d8m 7.000 GHz 13.600 GHz 1,000 MHz 11.86880 GHz -35.37 d8m -22.37 d8
13.600 GHz 19.100 GHz 1.000 MHz 17.89460 GHz -31.38 dém -18.38 d& 13.600 GHz 19.100 GHz 1.000 MHz 18.28311 GHz -31.67 dém -18.67 d8
I J I J (I

Date: 7.JUL 2020 03:27:03

Highest Channel

Highest Channel

Spectr

Ref Level 20.00 dém  Offset 15.40 d@ Mode Auto Sweep

SGL Count 10/10

(@1 Max

Ref Level 20.00 dém  Offset 15.40 d@ Mode Auto Sweep
SGL Count 10/10

(@1 Max
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Limit ¢heck PAES Limit ¢heck PAES

10 dbife—$RURIOUS E_ABRS PASES 10 dbife—$RURIOUS E_ABRS PASS

o o

-10d -10d

SPURIO! SPURIOUS_LINE_AB

20d 20d 1

-30

-50 d -50 d

-60 d -60 d

70 -70

Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency PowerAbs |  atimit | Rangelow | Rangeup | RBW | Frequency | __PowerAbs |  atimit |
30.000 MHz 1.000 GHz 1,000 MHz 874.20540 MHz -36.50 dém -23.50 d& 30.000 MHz 1.000 GHz 1,000 MHz 412.23138 MHz -35.37 dém -22.37 d8
1,000 GHz 1.845 GHz 1.000 MHz 1.65180 GHz -37.23 d8m 1,000 GHz 1.845 GHz 1.000 MHz 1.80425 GHz -37.26 dBm -24.26 dB
1.915 GHz 3.000 GHz 1.000 MHz 2.95803 GHz -35.98 dBm 1.915 GHz 3.000 GHz 1.000 MHz 2.99017 GHz -36.31 dBm -23.31 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91476 GHz -31.65 dém 3.000 GHz 7.000 GHz 1.000 MHz 6.04237 GHz -31.63 dém -18.63 de
7.000 GHz 13,600 GHz 1,000 MHz 12.63340 GHz -34.40 dém 7.000 GHz 13,600 GHz 1,000 MHz 12.29683 GHz -35.16 dém -22.16 de
13.600 GHz 19.100 GHz 1.000 MHz 16.91528 GHz -31.14 dém -18.14 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.25022 GHz -31.63 dém -18.63 d8
)il ) )il ) [
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WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 20.00 dém  Offset 14.60 dB
SGL Count 10/10

Mode Auto Sweep

Spectrum

Ref Level 20.00 dém  Offset 15.40 di
SGL Count 10/10

Mode Auto Sweep

@1 Max (@1 Max
Limit ¢heck PAES Limit ¢heck
10 dhiffe$PURIOUS LINE ABS PABS 10 dbipe—$PURIONS } INE ARS PABS
o od
104
SPU
20
-30
s0d
-60
-60
-70
70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Range Low | Rangeup | RBW Frequency |__Ppowerabs | ALimit |
Rangelow | Rangeup | RBW. | Frequencs | Powerabs | Atimit | 30.000 MHz 1.000 GHz 1.000 MHz 800.52224 MHz -36.06 dém -23.06 d8
30.000 MHz 820.000 MHz 1.000 MHz 819.60260 MHz -28.83 dém -15.83 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.84310 GHz -26.89 dém -13.89 d8
855.000 MHz 1.000 GHz 1.000 MHz 924.67351 MHz -35.68 dem -22,60 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.70715 GHz -35.31 dém -22.31d8
1.000 GHz 3.000 GHz 1.000 MHz 1.26309 GHz -36.55 dem -23.55 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.00836 GHz -31.76 dem -18.76 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.54081 GHz -31,40 dam -18.40 d8 7.000 GHz 13.600 GHz 1,000 MHz 11.13154 GHz -33.93 dam -20.93 8
7.000 GHz 9.000 GHz 1.000 MHz 8.09799 GHz -35.49 d8m -22,49 d8 13.600 GHz 19.100 GHz 1.000 MHz 18.30472 GHz -31.16 d8m -18.16 d8
7T ~
] TN v J T
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Middle Channel

Middle Channel

Spectrum
Ref Level 20.00 dBm  Offset 14.60 db
SGL Count 10/10

(@1 Max

Mode Auto Sweep

Limit ¢heck
10 dhie—$PURIOUS LINE ABS PABS
od
-10d
SPURIO
20

Spectrum

Ref Level 20.00 dém  Offset 15.40 di Mode Auto Sweep
SGL Count 10/10

(@1 Max
Limit ¢heck
10 dbipe—$PURIONS } INE ARS PABS
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-60
-60
-70
70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW | Frequencs |__Powerabs |  atimit | 30.000 MHz 1.000 GHz 1,000 MHz 693.87556 MHz -36.50 d8m -23,50 d8
30.000 MHz 820.000 MHz 1.000 MHz 711.23188 MRz -37.64 dém 24,64 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.80932 GHz -37.50 dém -24.50 dB
855,000 MHz 1.000 GHz 1,000 MHz 979.16667 MHz -35.55 dém -22.55 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.38983 GHz -35,38 dém -22.38 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.87202 GHz -37,12 dem -24,12 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.51381 GHz -31.19 dém -18.19 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.51931 GHz -32,15 dam -19.15 d8 7.000 GHz 13.600 GHz 1,000 MHz 11.24986 GHz -34,39 dam -21.39 d8
7.000 GHz 9.000 GHz 1.000 MHz 8.53168 GHz -34.93 d8m -21.93 d8 13.600 GHz 19.100 GHz 1.000 MHz 17.52220 GHz -31.72 d8m -18.72 d8
w ~
J ] [
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Highest Channel

Highest Channel

Spectrum

Ref Level 20.00 dém  Offset 14.60 dB
SGL Count 10/10

Mode Auto Sweep

Spectrum

Ref Level 20.00 dém  Offset 15.40 di
SGL Count 10/10

7y

Mode Auto Sweep

@1 Max @1 Max
Limit ¢heck PABS Limit ¢heck
10 hipe PURIOUS ) INE _ABS PABS 10 dbife—$EURIOUS LINE
od 0di
-10
SPURIOUS
20 f
o 30
s0d
50 d
-60
-60
-70
70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW | Frequencs | _Powerabs |  atimit | 30.000 MHz 1.000 GHz 1.000 MHz 935.28486 MHz -36.63 dém -23.63 d8
30.000 MHz 820.000 MHz 1.000 MHz 795.71964 MHz -37.04 dém -24.04 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.43939 GHz -37.53 dém -24.53 dB
855,000 MHz 1.000 GHz 1,000 MHz 891.05072 MHz -36.50 dém -23.50 d& 1.915 GHz 3.000 GHz 1.000 MHz 1.91656 GHz -19.12 dém -6.12 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.02600 GHz -36.43 deém -23.43 d8 3,000 GHz 7.000 GHz 1.000 MHz 5.97238 GHz -31.61 dém -18.61 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.75328 GHz -31,70 dem -18.70 d8 7.000 GHz 13.600 GHz 1,000 MHz 13.22029 GHz -34,79 dam -21.79 d8
7.000 GHz 9.000 GHz 1.000 MHz 8.55668 GHz -35.66 dBm -22,66 d8 13.600 GHz 19.100 GHz 1.000 MHz 18.25444 GHz -31.62 dém -18.62 d8
)i J )| J
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WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum

Ref Level 20.00 dBm  Offset 15.40 di
SGL Count 10/10
(@1 Max

Limit ¢heck PAES
10 dbiRe—$PURIONS } INE ARS PABS

Mode Auto Sweep

-60
-70
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range Low |  Rangeup | RBW | Frequency | _Ppowerabs | ALimit
30.000 MHz 1.000 GHz 1,000 Mz 672.54523 MHz -36.55 dem -23.55 d8
1,000 GHz 1.708 GHz 1.000 MHz 1.70482 GHz -25.94 d8m -12.94 d8
1.760 GHz 3.000 GHz 1.000 MHz 1.78766 GHz -34.97 dém -21.97 d8
3,000 GHz 7.000 GHz 1.000 MHz 6.00087 GHz -31.48 dam -18.48 d8
7.000 GHz 13.600 GHz 1,000 MHz 13.23066 GHz -34.60 d&m -21.60 d&
13.600 GHz 18.000 GHz 1.000 MHz 17.84394 GHz -31.95 d8m -18.95 d8
"
J I &8
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Middle Channel

(®)

Spectrum

Ref Level 20.00 dBm  Offset 15.40 dB
SGL Count 10/10

Mode Auto Sweep

@1 Max
Limit ¢heck PABS
10 dbife—RPURIOUS JINE_ABS pABS
0
-10
SPURIOUS_LINE_ABS,
20

-60
-70
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range Low | Rangeup | RBW | Frequency | Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 911.04698 MHz -35.13 dem -22.13 d8
1,000 GHz 1.705 GHz 1.000 MHz 1.53254 GHz -37.14 d8m -24.14 d8
1.760 GHz 3.000 GHz 1.000 MHz 2.89144 GHz -35.78 d8m -22.78 d8.
3,000 GHz 7.000 GHz 1.000 MHz 6.94826 GHz -30,01 dem -17.01 d8
7.000 GHz 13.600 GHz 1,000 MHz 10.57859 GHz 34,49 dam -21.49 d8
13.600 GHz 18.000 GHz 1.000 MHz 16.85750 GHz -31.70 dém -18.70 d8
"
J T &8
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Highest Channel

Spectrum 7y

Ref Level 20.00 dBm  Offset 15.40 di
SGL Count 10/10

Mode Auto Sweep

(@1 Max
Limit ¢heck PAES
10 dbiRe—$PURIOUS } INE ABS PABS
[
S LINE_ABS,

-60
-70
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency | powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 Mz 907.65367 MHz -36.00 d8m -23.00 d8
1,000 GHz 1.705 GHz 1.000 MHz 1.49554 GHz -36.44 dBm -23.44 d8
1.760 GHz 3.000 GHz 1.000 MHz 1.76008 GHz -27.10 dém -14.10 d8
3,000 GHz 7.000 GHz 1.000 MHz 6.39883 GHz -31.54 dam -18.54 d8
7.000 GHz 13.600 GHz 1,000 MHz 11.21356 GHz -34.53 dém -21.53 d&
13.600 GHz 18.000 GHz 1.000 MHz 15.54105 GHz -31.83 dém -18.83 dB
~r
J ()
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Frequency Stability

Test Conditions Middle Channel G(S(Q/g\i;) (GPGRSS'\Acﬁ?s)s 8) 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0143 0.0251
40 Normal Voltage 0.0012 0.0239
30 Normal Voltage 0.0215 0.0084
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0024 0.0132
0 Normal Voltage 0.0227 0.0132
110 Normal Voltage 0.0287 0.0203 PASS
-20 Normal Voltage 0.0000 0.0024
-30 Normal Voltage 0.0239 0.0120
20 Maximum Voltage 0.0000 0.0132
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0287 0.0024
Note: Normal Voltage = 3.85V ; Battery End Point (BEP) =3.5V ; Maximum Voltage =4.2V
Test Conditions Middle Channel Gs(gﬂsll?ﬂc;o (G(Iglgl\sﬂi?gsos 8) N':)i:;itz
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0059 0.0074
40 Normal Voltage 0.0027 0.0085
30 Normal Voltage 0.0096 0.0037
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0059 0.0053
0 Normal Voltage 0.0101 0.0064
10 Normal Voltage 0.0069 0.0085 PASS
-20 Normal Voltage 0.0032 0.0074
-30 Normal Voltage 0.0101 0.0043
20 Maximum Voltage 0.0064 0.0080
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0074 0.0048
Note:

1. Normal Voltage = 3.85V.

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

; Battery End Point (BEP) =3.5V. ; Maximum Voltage =4.2 V
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Test Conditions Middle Channel (RMC 1!;&“2’:53?1\2/.2'(@3) 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0120
40 Normal Voltage 0.0227
30 Normal Voltage 0.0060
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0311
0 Normal Voltage 0.0024
-10 Normal Voltage 0.0024 PASS
-20 Normal Voltage 0.0203
-30 Normal Voltage 0.0024
20 Maximum Voltage 0.0000
20 Normal Voltage 0.0000
20 Battery End Point 0.0287
Note: Normal Voltage = 3.85V ; Battery End Point (BEP) =3.5V ; Maximum Voltage =4.2V
Test Conditions Middle Channel Xéﬁ%ﬂggzgg;; NI:)itn;itz
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0000
40 Normal Voltage 0.0085
30 Normal Voltage 0.0101
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0106
0 Normal Voltage 0.0037
-10 Normal Voltage 0.0090 PASS
-20 Normal Voltage 0.0133
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0000
20 Battery End Point 0.0021
Note:

1. Normal Voltage = 3.85V ; Battery End Point (BEP) =3.5V ; Maximum Voltage =4.2V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Test Conditions Middle Channel \(All?cli/lDCMfzgaKnbcz)ls\)/ lenltrzltz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0029
40 Normal Voltage 0.0017
30 Normal Voltage 0.0139
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0133
0 Normal Voltage 0.0156
110 Normal Voltage 0.0052 PASS
-20 Normal Voltage 0.0127
-30 Normal Voltage 0.0046
20 Maximum Voltage 0.0167
20 Normal Voltage 0.0000
20 Battery End Point 0.0029
Note:
1. Normal Voltage = 3.85V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

GSM850 (GPRS class 8)

. Over S.G. TX Cable | TX Antenna .
Frequency ERP Limit . . Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1672 -64.28 -13 -51.28 -71.25 1.58 10.70 H
2510 -59.59 -13 -46.59 -67.84 2.102 12.50 H
Middle 3346 -62.40 -13 -49.40 -71.29 2.856 13.90 H
1672 -60.24 -13 -47.24 -67.21 1.58 10.70 \%
2510 -60.15 -13 -47.15 -68.40 2.10 12.50 \Y
3346 -62.73 -13 -49.73 -71.62 2.86 13.90 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (GPRS class 8)
Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3759 -57.31 -13 -44.31 -69.57 2.641 14.90 H
5640 -53.37 -13 -40.37 -65.23 2.94 14.80 H
Middle 7520 -48.85 -13 -35.85 -58.62 3.39 13.16 H
3759 -57.45 -13 -44.45 -69.71 2.64 14.90 \Y
5640 -53.43 -13 -40.43 -65.29 2.94 14.80 \Y
7524 -48.50 -13 -35.50 -58.27 3.39 13.16 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band V(RMC 12.2Kbps)

. Over S.G. TX Cable | TX Antenna .
Frequency ERP Limit . . Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1673 -66.51 -13 -53.51 -73.48 1.58 10.70 H
2508 -58.17 -13 -45.17 -66.42 2.102 12.50 H
Middle 3345.6 -62.62 -13 -49.62 -71.51 2.856 13.90 H
1673 -64.96 -13 -51.96 -71.93 1.58 10.70 \%
2509 -60.67 -13 -47.67 -68.92 2.10 12.50 V
3345.6 -62.95 -13 -49.95 -71.84 2.86 13.90 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II((RMC 12.2Kbps)
Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3759 -56.77 -13 -43.77 -69.03 2.641 14.90 H
5640 -53.35 -13 -40.35 -65.21 2.94 14.80 H
Middle 7524 -48.36 -13 -35.36 -58.13 3.39 13.16 H
3759 -57.17 -13 -44.17 -69.43 2.64 14.90 \%
5640 -53.63 -13 -40.63 -65.49 2.94 14.80 \%
7524 -48.00 -13 -35.00 -57.77 3.39 13.16 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band IV(RMC 12.2Kbps)
Frequency EIRP Limit O_ve_r SG. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3465 -60.60 -13 -47.60 -71.34 2.604 13.34 H
5197.8 -54.33 -13 -41.33 -64.84 3.011 13.52 H
Middle 6930.4 -51.75 -13 -38.75 -61.95 3.271 13.47 H
3465 -60.46 -13 -47.46 -71.20 2.604 13.34 \%
5197.8 -54.27 -13 -41.27 -64.78 3.011 13.52 \%
6930.4 -50.28 -13 -37.28 -60.48 3.271 13.47 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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